
Please store with ATV Manual 
 

  Kingquad 450 Eiger 400 Deflector 
 

Read a l l  instruct ions pr ior  to  assembly  
 

Vip -Air  inc    All rights reserved Vip-Air Inc 
 
Step 1 : Loosen the three bolts (already installed) on each side of the windshield (as seen in illustration 1) this step will  
  help the adjustment when installed on ATV. 

   
                                                            # 1 
 
 
 
 
 
 
 
 
 
Step 2 : Provided are two bushings, two Metric Bolts (51-999-72) and the two 3/8’’ washers, insert the two 3/8’’    

   washers onto the two metric bolts, next, place the two bolts into the elongated holes of the upper supports of 
   the  windshield and insert the bushing onto the bolt, mount the windshield to the handlebars (placing it into the 
  holes on each side near the break-levers.) Tighten Hardware loosely. 

 
 # 2                                                                                       # 3 

 
 
 
                   

                  The washer should be on the top of the 
Bracket and not under. 

 
 
 
 
Step 3 : Place the U-clamp onto the handlebars (with the opening on the outside) Install the lower supports under the U   

 clamp (Make sure that it is not on top of the U-Clamps.) as seen in illustrations #4 and #5. 
 

               # 4                                                # 5 
 
                                                                               
           

                         Plastic cover.      
                                               
 
 
 
Step 4 : Verify that the windshield hides all of the plastic cover of the ATV, If not loosen the handlebar break and tilt it 
               toward the bottom. You may now tighten all hardware. (See illustration # 5) 
 
Mirror installation: Using a ¼’’ bit, drill holes into the two small marks on the fairing.  
 
 
 
 
 



Guarantee 
 

Vip-Air inc. reserves the right to repair or replace free of change, parts judged to be defective due to 
manufacture or raw material defect with a part if his choice. Vip-Air inc. also reserves the right to judge if the 
cause of damage is due to abusive use on behalf of the consumer either through improper maintenance or 
handling. 
 

Parts  
  

deflector  Kingquad 450 and Eiger 400 
Ref. # Number Description Qty. 

1 # according to color Deflector base 1 
2  51-999-100 Clear windsheild 16 ¾’’ 8 holes 1 
3 51-999-01 Push Clips 8 
4 51-820-D Lower Right  support 1 
5 51-820-G Lower left support  1 
6 51-999-37 Bolt in 6 hollow sections (bottom socket cap screws) 1/4" – 20 NC  x 1/2" LG 10 
7 51-999-35 Flange Nut ¼ NC 10 
8 51-817-D Upper 1/8’’ right support 1 
9 51-815-G Upper 1/8’’ left support 1 

10 51-818-D Upper 1/16’’ right support 1 
11 51-816-G Upper 1/16’’ left support 1 
12 51-822 Bushing (hexagonal) ½’’ (51-821) and one of 1 1/16’’ (51-822) (EIGER ONLY)  2 
12 51-999-97 Bushing 1 5/8’’ (KINGQUAD 450 ONLY) 2 

13 51-999-72 Metric Hex bolt KINGQUAD 1 5/8’’(EIGER : Right Hex bolt 1.25 X 30 sw 14 (51-999-
106) and Left Hex bolt 1.25 X 40 sw 14 (51-999-107) ). 2 

14 51-999-70 Washer 3/8’’ 2 
15 51-999-39 Hex bolt 3/8’’ NC X 1 ¾'’ LG 2 
16 51-999-13 U Clams 7/8’’ texture 2 
17 51-999-14 Star Washer 3/8’’ 2 
18 51-999-22 Flange nut 3/8’’  2 
19 09-28120 Billet mirror mounting perch 1 

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
NOTE: It is recommended to install the mirrors from Vip-Air inc.  Available a 20 ¼’’ Visor (51-999-102)  :   Mirrors (pair)  # 
51-999-660 
 

Vip-Air  inc. 10, Rte Pépin, St-Éphrem , Beauce, Québec, Canada, G0M 1R0    for information please contact admin@vip-air.com 
                                                                                                                 www.vip-air.com 



À CONSERVER AVEC LE MANUEL DU VTT QUAD  
 

Déflecteur  Kingquad 450 et Eiger 400 
 

Lire  toutes les  instruct ions avant  l ' insta l la t ion 
 

Vip -Air  inc    Tous droits réservés Vip-Air inc 
 
Étape 1 : Desserrer les boulons déjà installés, sur les fixations du pare-brise, afin de faciliter l’ajustement des supports 

lors de l’installation de votre pare-brise. Voir photo ci-dessous. 
   

                                                            # 1 
 
 
 
 
 
 
 
 
 
Étape 2 : Utiliser les deux tiges d’appuies hexagonales, les deux rondelles plates et les deux boulons métrique (51-999-

72), insérer les deux rondelles 3/8’’(12mm) sur les deux boulons métriques, ensuite introduire les boulons 
dans les trous allongés extérieur des fixations supérieur du pare-brise. Insérer les tiges d’appuies hexagonales 
sur les boulons, ensuite fixer le pare-brise aux guidons en utilisant le trou situé de chaque côté, près des leviers 
de freins. Visser mais ne pas trop serrer la quincaillerie immédiatement. 

 
 # 2                                                                                       # 3 

 
 
 
                   

                  La rondelle doit être SUR le support et 
Non en dessous du support 

 
 
 
 
Étape 3 : Placer les collets en U en insérant leur ouverture vers l’extérieur des guidons. Mettre les supports inférieurs 

en dessous des collets et non dessus voir illustration ci-dessous. 
 

               # 4                                                # 5 
 
                                                                               
           

                         Couvercle de plastique      
                                               
 
 
 
Étape 4 :   Vérifier que le devant du pare-brise cache le couvercle en plastique du VTT, sinon desserrer les poignés de 

frein et les incliner vers le bas. Vous pouvez maintenant serrer le tout. (Voir photo # 5) 
 
Installation des miroirs : Percer à l’aide d’une mèche de ¼’’ (6mm) dans les petits points encavés sur le dessus de la 
base du pare-brise.  
 
 
 



Garantie 
 

Vip-Air inc se réserve le droit de réparer ou de remplacer sans frais, à leur choix, toute pièce jugée défectueuse en raison d'un 
vice de matériaux ou de fabrication. Elle se réserve aussi le droit de déterminer si une mauvaise utilisation en a été la cause, soit par 
manque d'entretien, mauvaise utilisation ou une utilisation abusive de la part du client. 
  

Pièces  
  

Déflecteur  KingQuad 450 et Eiger 400 
Réf. # Numéro Description Qté. 

1 # selon couleur Base de déflecteur 1 
2  51-999-100 Visière claire 16 ¾’’ 8 trous 1 
3 51-999-01 Bouton fixation 8 
4 51-820-D Support inférieur droite 1 
5 51-820-G Support inférieur gauche 1 
6 51-999-37 Vis à six pans creux 1/4" – 20 NC  x 1/2" LG 10 
7 51-999-35 Écrou d’épaulement ¼’’ 10 
8 51-817-D Plaque supérieur droite 1/8 d’épaisseur  1 
9 51-815-G Plaque supérieur gauche 1/8 d’épaisseur 1 

10 51-818-D Plaque supérieur droite 1/16 d’épaisseur 1 
11 51-816-G Plaque supérieur gauche 1/16 d’épaisseur 1 
12 51-821 Tige d’appuie ½’’ (51-821) et une de 1 1/16’’ (51-822) (EIGER SEULEMENT) 2 
12 51-999-97  Tige d’appuie 1 5/8’’ (KINGQUAD 450 SEULEMENT) 2 

13 51-999-72 Boulon Métrique 1 5/8’’ KINGQUAD (EIGER : Boulon Droit 1.25 X 30 sw 14(51-999-
106) et Boulon gauche 1.25 X 40 sw 14 (51-999-107)). 

2 

14 51-999-70 Rondelle 3/8’’ 2 
15 51-999-39 Boulon hex 3/8’’ NC X 1 ¾'’ LG 2 
16 51-999-13 Collet 7/8 noir texturé 2 
17 51-999-14 Rondelle de blocage dentelé 3/8’’ 2 
18 51-999-22 Écrou à rebord   3/8’’  2 
19 09-28120 Support à miroir (EIGER SEULEMENT) 1 

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOTE: Il est recommandé d'installer les miroirs (# 51-999-660) vendus par VIP-AIR.  Aussi disponible visière 20 ¼’’ (51-
999-102)        Info : admin@vip-air.com 

 

Vip-Air  inc. 10, Rte Pépin, St-Éphrem , Beauce, Québec, Canada, G0M 1R0        

 www.vip-air.com 


